SANSUI ELECTRIC CO., LTD.

SPECIFICATIONS

Track 9z 5555 0 sas 4-Track (2-Channel Stereo)
Tape Speed . .. .... 4.8 cmfsec. (1-7/8 ips)
Heads ws s 2o 6 v wan Record/Playback: FH Head

Erase: Double Gap Ferrite Head
Motor &ou s .5vsai Electronically Controlled DC Motor
Wow and fiutter . .. . within 0.05 % WRMS
Fast wind time . . ... approximately 75 seconds (C-60)

Frequency response (Record/Playback)
Normal Tape (LH) (20 VU)
............ 20 to 16,000 Hz
{20 to 15,000 Hz +3 dB)
Metal Tape (—20 VU)
............ 20 to 18,000 Hz
(20 to 16,000 Hz +3 dB)
{0 VU) . 20to 13,000 Hz +3 dB
Signal to noise ratio (Record /Playback)
Metal Tape (without Dolby Noise Reduction Effect)
............ better than 59 dB (weighted)
(With Dolby Noise Reduction)

e e better than 69 dB (above 5 kHz)
Erasure factor
Metal Tape .. ... more than 70 dB at 1,000 Hz
Input sensitivity and impedance (0 VU, 1,000 Hz)
MIC .5anasa5 0.3 mV/[20022 ~ 5 kQ
LINE IN (REC). .. 70 mV/100 kQ

Output level (0 VU, 1,000 Hz)
LINE QUT (PLAY)

............ 390 mV
PHONES .. .... 65 mV/8Q
Bias frequency . . ... 85 kHz
Power requirements
Power voltage . . . . 100,120, 220, 240 V
(50/60 Hz)

For U.S.A. and Canada
AT 120 V (60 Hz)

............ 12 W (rated)

Dimensions . .. .... 433 mm (17-1/16") W <SC-130C>
430 mm (16-15/16") W<SC-1330>
482 mm (19”) W <SC-1330>
(with Rackmounting Adaptor)
160 mm (6-5/16") H
320 mm (12-5/8") D

Weight . .. ....... 59kg(13.01bs.) net <SC-1300>
7 kg (15.4 Ibs.) packed <SC-1300>
6.85 kg (15.1 Ibs.) net <SC-1330>
8.0kg (17.6 Ibs.) packed <SC-1330>

*Design and specifications subject to changes without notice
for improvements.



1. BLOCK DIAGRAM

1-1. Playback Operation

VRe02¢

TR, 2/

zom'wr LEVEL

~
PB LEVEL
S e o
REC/PB N7 h’ HEAD PHONE
HEAD y Jeot
6 I{}
X Z 7 /% IR | 710 14 15
) 5603a K
LPF 5602
i P'LAY’ RéEC "
APE SELECTOR 56011 DOLBY NR
+B MUT ING

@LINE ouT

LED PEAK INDICATOR

cgooooaoo

| R

LEVEL METER

DRIVER
ICeol

to RCH

VRso!

1-2. Recording Operation

BIAS SELECTOR

*Dolby is a trademark of Dolby Laboratories, Inc.

.
ICu DOLBY NR ¥
MIC AMP REC LEVEL
K =er B = ’@ r—’—‘ HEAD PHONE
MIC y o . I- © 56011 2, .
——  —J VRen
R -
e (G g T G T710 14 13
m LPF —
LINE OUT
é’ OUTPUT LEVEL _©
L RECUAME" (RECHEQIADY LED PEAK INDICATOR
BIAS oooooaaal
REC/P 9 (]
HEAD L TRAP VRO3 TRi9, 2! -HT????E
. TR S605 T JEIERAME LEVEL METER
<7 VRos s%kgcc:mgn) e i
Seod /& BLAS ADJ Q EC MUT »
X0s0! METAL 60
TAE obe i ~e——+B to RCH
ERASE CIRCUIT] HIGH S701
HEAD e




2. ADJUSTMENTS

1. Tape Speed Adjustment

Note: 1.

Use Sansui Test Tape, SCT-S3K
(3 kHz signals are recorded on the tape).

2. Connections are shown in Fig. 2-1.

CASSETTE DECK

Fig. 2-1

Fig. 2-2
FREQUENCY COUNTER

LINE

e 51" D000

\/ Capstan Motor

/ Small Screw Driver —

INPUT CHECK

ADJUST

STEP | SUBJECT | giGNAL POINT SETTING ADJUST FOR REMARKS
1. |TAPE Test Tape | LINE Depress the PLAY If not, turn semi-variable | 3000 Hz Use small screw driver.
SPEED SCT-S3K |OUT button and playback resistor as Fig. 2-2 until +45 Hz
AD]J. the Test Tape, SCT-53K | 3000 Hz +45 Hz is ob-

tained.

2. Playback Adjustment

Note: 1.
2.

Before this adjustment, clean REC/P.B head surface.
Set the output level volume to be maximum.

Note: Azimuth adjustment can be carried out from front side

without removing head cover (See Fig. 8-1 on page 11)

3. For this adjustment, use Sansui Test Tape, SCT- REC PB Head
F10KN, SCT-L400N and SCT-F1K. Fig. 23 VTVM SCOPE
4. Set the Dolby switch to be OFF. CASSETTE DECK
5. Connections are shown in Fig. 2-3. E O
s s 7 T Y
F ©
e T T e
Azmuth Adjusting screw
INPUT CHECK
STEP | SUBJECT SIGNAL POINT SETTING ADJUST FOR REMARKS
1. |REC/PB SCT-FI0KN |LINE OUT | Depress the PLAY button |Adjust the azimuth adjust- | After this adjustment, lock
Head Adj. VTVM and play back the Test ing screw in Fig. 2-4 for the screw with paint.
Scope Tape, SCT-F10KN., the maximum reading on
the VTVM on both
channels.
2+ Playback SCT-L400N |Same as Set EQ SELECTOR to Adjust VRO1 for L-CHand |Set same level 500 mV
Level Adj. above NORMAL (LH) position VRO02 for R-CH for the +2 dB on both channels.
Depress the PLAY button |[reading of 500 mV on
and play back the Test VTVM.
Tape, SCT-L400N, See Top View on page 6
3. High SCT-F1K Same as Set EQ SELECTOR to Confirm that the differ- In playback of SCT-10KN,
Frequency |and above NORMAL (LH) position ence of output levels be- set the EQ SELECTOR to
Equaliza- SCT-F10KN Depress the PLAY button [tween SCT-F1K and HIGH (CrO,) position, then
tion Check and play back the Test SCT-F10KN is within confirm the indication on
Tape, SCT-F1K and +3 dB. VTVM drops approximately
SCT-F10KN. 3dB ~ 4 dB.
3. Recording Adjustment CASSETTE DEDK P
1) Bias Adjustment f\ O
=B —toi
EN Ouij,,;{{ g ~ N DDDD
VTVM OSCILLOSCOPE FREQUENCY COUNTER
Fig. 2-5
INPUT CHECK
STEP | SUBJECT SIGNAL POINT SETTING ADJUST REMARKS
1. |Recording |SCT-SA Voltage Depress REC,PLAY and Adjust VROS for L-CH and | VRO5, VRO6 .....
Bias Adj. value be- PAUSE buttons. VRO6 for R-CH for the See Top View on page 6.
tween A Set BIAS SELECTOR to reading of 6.0 mV between
and B of HIGH (CrO3) position. A and B in Fig. 2-5 on
RO1 & RO2 both channel.
(See Top
View on Set BIAS SELECTOR to Confirm the indication on
page 6) [NORMAL (LH) position. |VTVM shows 4.6 mV.
Set BIAS SELECTOR to Confirm the indication on
Metal position. VTVM shows 9.2 mV.
2. |Bias Same as Same as Set BIAS SELECTOR to Confirm that frequency
Frequency |[above above NORMAL position. counter shows 85 kHz
Check 10 kHz.
2) Rec Level & Frequency Response Adjustment Fig. 2-6 VTVM OSCILLOSCOPE
Note: 1. Output Level Volume . . . .. Maximum. SIGNAL GENERATOR SNSEETTE DEGR
2. Connections are shown in Fig. 2-6.
FPHHoLine S —
o——T o IN ot
LINE OUT

to be continued b



STEP | SUBJECT SINAL SHEEK SETTING ADJUST FOR REMARKS
1. |REC Use recordin, LINE OUT |Set BIAS & EQ SELECTOR 1. If not, turn VRO3 for VRO3, VRO4
Level Adj. | HIGH (Cro-j VTVM to HIGH (CrO;) position. L-CH and VRO04 for (G-1242) See Top
tape SCT-SA Scope 1. Depress PAUSE, PLAY and REC R-CH until output level | View on page 6
button. 300 mV +2 dB on both
Feed 1 kHz, 2. Adjust the Rec Level Volume for channel are obtained.
70mV (0dB) obtaining 300 mV on VTVM. 2. Repeat this REC Level
from S.G into 3. Push off the PAUSE button, then| adj. until the indication
LINE IN. record the 1 kHz signal. on VTVM will be
4. Play back the 1 kHz signal. 300 mV £2 dB.
5. Confirm that the output levels on
both channels are 300 mV £2 dB
on VTVM.
2. |Frequency | Feed1 kHz LINE OUT |[Set BIAS & EQ SELECTOR to 1. If not, adjust VRO5 for | As VROS5 and
Response 7 mV (—20 dB) HIGH (CrO3) position. L-CH and VRO6 for VRO6 are pre-
Adj. and 10 kHz 1. Record the 1 kHz and 10 kHz R-CH slightly until dif- | viously adjusted in
7mV (-20dB) signals from S.G. ference of output levels |step of Bias
from S.G. into 2. Play back the 1 kHz and 10 kHz between 1 kHz and Adjustment, turn
LINE IN. signals, then confirm that the 10 kHz recorded are them slightly, if
difference of output levels be- within 0 dB against that | necessary.
tween 1 kHz and 10 kHz are of 1 kHz.
within 0 dB against that of 1 kHz.
4. Peak Level Meter Adjust
Note: Output Level Volume . . . ... .. ... Max
INPUT CHECK
STEP | SUBJECT SIGNAL POINT SETTING ADJUST FOR REMARKS
1. |Peak Level |Feed1kHz |LINEOUT [1.Depress PAUSE,PLAY |1.Light OdB indication of [Adjust VR601 (L-CH) on
Meter Adj. |110mV VTVM and REC button. peak meter to adjust G-1265 at first then per-
from S.G. into 2. Adjust the Rec Level VR601 (L-CH) on form VR603 (R-CH) on
LINE IN Volume for obtaining G-1265. G-1242.
SCT-SA 470 mV on VTVM. 2. Indication of 0 dB See Top View on page 6
turns off when decreas-
ing output level 0.2 dB
from 470 mV by re-
cording level volume.
2. |Filter Feed 19 kHz [LINE OUT | Depress PAUSE PLAY Make the output mini- LFO1, LF02 (G-1242) .....
19 kHz 110 mVand |VTVM and REC button. mum to adjust white core |See Top View on page 6
85 kHz 85 kHz 19 kHz; and black core
Adj. 110 mV from 85 kHz) of LF01 (L-CH)
$.G.into and LF02 (RCH)
LINE IN.
&> Tape Selector Position
Tape Selector REC PLAY Tape Selector REC PLAY Tape Selector REC PLAY
Tape Bias/Equalizer Equalizer Tape Bias/Equalizer Equalizer Tape Bias/Equalizer Equalizer
FUJI Super Range SONY Duad TARTAN
normal(LH) high(CrQ2)
MAXELL | MX BASF FCR SCOTCH | CRYSTAL
TDK MA-R metal metal Range-2 MASTER 120
SCOTCH | Metafine FuJl Range-4 AHF
SONY METALLIC Range-6 - BHF normal(LH) normal(LH)
Y
FUJl Range 4X uL CHF
MAXELL [ XLII MAXELL |UD normal(LH) normal(LH) Low-Noise
TOK SA LN
high(Cr02) high(CrQ2) el BASF
SCOTCH | MASTER 70 D Super LH 1
SONY JHF TDK AD
BASF | SCR 00
{ List of Sansui Test Tape
:".‘."'"t:;. "_3::':‘:‘::‘:, Description ‘N:’T't:;. ﬁ:::‘:s:gy Description
SCT-53K 3KHz Speed check, Wow & Flutter check SCT-SACHIGH(CrO 2)> Recording Bias Adjustment
SCT-LA0ON | 400Hz Playback level and VU meter level adjustment | | SCT-LHCNORMAL (LH)> REC/PB Level Adjustment
Frequency response check
SCT-F1K 1KHz High frequency equalization check SCT-CS(Fe-Cr)
SCT-F1O0KN | 10KHz REC/PB head adjustment SCT-F40 40Hz Playback Frequency response check




3. PARTS LOCATION & PARTS LIST

3-1. G-1242 Main Circuit Board (Stock No. 76201601)

Conductor Side

A

eSince some of capacitors and resistors are omitted from
parts lists in this Service Manual, refer to the new Com-
mon Parts List for capacitors & resistors.
®As the stock number in the parts list on this service
manual is indicated in 8 digit to differ from ordinary 7
digit, please be careful when ordering parts.

D

( ©56 ¥ : W
% R76 @ —Wh—
@ irmanac g FP W
i Rga” |S
4 =82 = ogn q__?rQ
L02 g RI2 gs54
- c50 :
, ke 2 &
| RIS . ]
1 T T W L
RB’! w & REG
teo2 R"' = § ]
qu
@ o3
==
c49
css
60“ = LCO' YRO4 VRO
c72 REC R -
. e &
P | VRO6 | - VROS ”'nas T Lt YELLOW = : . Lt
AW e ; o GREEN > @)
- REC L. go o C_J_ Cc609 3
X0B01 ; el 547@- RSS AA— @ 5 i 3 ; ' a
10 01 ™" gag BIAS R60 “’E R628 B = = c
T ERUTEY gl s 1R :
—p-c75 16 b O 19\ - =L
RO1 _'-‘: S o ci _
B2 e Rl c4s re e =
R32 R31 - ® o' Re13 g
o { s607 o~ L 1 §0 % —w— =
2 [ J 2 8 By \ZDeog g - cs02 4
R385 i
2ot AB30 e C18 T R29 O co7
cot Jwos =
co2 @ = S ;
1> Ro6 @‘ 219 R37 S e | 2| E| fr
&= gl L —AAM— x |
e cos. | To i b
5 g ai S ro9 el = 4 Ra8 |
b b N o o7 i1 ; e 8.3 {
|m To =W gl T A R4s 1Co|@ @ u%
- wik S R12 = 8 Rit AN 1 $ 2 07
. —AM—R13 —AALS (1542 c23: gl iH-edn 41 gy Ry @‘ %
2" Fatn ke 21° s SBYVE.: o T FLESVNEE, @_ ol g S z
N R20 3 c29 <20 0|28
c10 R4T7 5 cag cas 2l x
HE ~{-cos bT 4 K REpn— 2 @- Jowzs o EwlEl,
@— --—'\N\r— T —AA—R21 —AAASE @' C44 pJP',Q £3s 221, LD
=il ST —aM—=R17 —apnRa3 @ @- s T Y Sy
VRO §i @EJ g 2. i It vy
= Dos X W30
3 (st = 2 RE35
02 pB ! z ces c68 —W—
VR _“... = W,
26,50, ca1 2] A ‘ W31 et
W04 = ;:] x R106 iw2s T2 3
L e A gl o = I~
o74 R2E R27 e ; = s
AR Raa Gipa @-
ST _apnR34 hm—"g et o1 RI0E =
ml 'S S —aaA—
o it E R1OZ
IWo1 = = 1w D
- = UG
Jwo2 £ o
R116 =, c:_H_
oy . JWOS z @ 5. D03 gt
R38N | \iiv_. Dot Res el Welk:
o v § Ot o
0 R35 : : & . Raz 7 D:D"’ Doz
: [ gy N RE9 E RO2, s
e | (158 | 1 f moiplae
i 0 | RST —AAN—T D
4 1607 % it o _'\M'_';‘. R98 =
I. <O o 64 . @
7 @ i 'sl'
= 5 el e
==
el EROLnL
¥RE01 . RS6 4
: : Hga'l = &‘{E a 3
= ;
| o it
L\ ®
Parts List o
Parts No. Stock No. Description Position Parts No. Stock No. Description Position Parts No. Stock No. Description Position
®Transistor D 603 03117000 RB-152 2D VRO5,06 10351900 100k (B), Bias Volume 2A
TRO1 ~ 08 03060701,2 25C1313 G, H 2A.8B,C D 604 03117000 RB-152 2C VRE01 10250400,1 50k (A} x 2, Rec Level 48
TRQO ~ 14 03068301,2 25C2320 E,F 18.4A Volume
TR15, 16 03012700,1 25A999 E.F 4A.B e Zaner Diode VRB02 10166400, 1 10k x 2, Qutput Level 4B
TR17 ~ 22 03068301,2 25C2320 E.F 3,48.C 20601 03179200 RD15E B 20 Volume
TR&01 03012700,1 25A999 E,F 4B VR6B03 10352100 220k (B) x 2, Meter R aC
TR602, 603 03082001,2 2SD313AL D.E 2B.D sLED Level Valume
TR 604 ~ 08 03068301, 2 2SC2320 E.F 2D.30 LEDG01 03193200 GLONGY
TR609 03083001, 2 2SD313AL D.E 20 S 601 11104000 Rec/Play Switch 2A
L 01,02 49005500 39 mH Inductor 1B S 602 11721100 Dolby NR Switch 4c
®iC S 603 11721200 Tape Selector Switch (EQl  ac
IC 01,02 03613600 NEB46E 2C.38 LCO1,02 42904400 Trap Coil 1A.B S 604 11721000 Tape Selector Switch (Bias) 4C
S 605 11720900 Rec Muting Switch 4D
#Dicde LFO1,02 09106300 BL-30HA, Low Pass Filter 28, C
D 01,02 03401500 MV-12 4A.8 J 601 24305300 Mic Jack 4A
D 03~06 03117600 1524730 48.C VRO1, 02 10351700 47k (B), Play Level 34
D ¢7,08 03117800 1NGO 3B8.C Volume X0801 08250400 0SC Compaosit Parts 1A
D 601 03401500 MV-12 3C VRO3. 04 10351300 10k (B}, Rec Level 18 —
D 602 03117700 10€-2 2D Volume




3.2. G-1265 Peak Meter Circuit Board (Stock No. 76907301)

Conductor Side Parts List i
g ot et = = ) ROT i @ ;.m j Parts No. Stock No. Description
e . SNV SIS el el | -
Lo S5 2o B0 T =P n:I oT e Transistor
HEG - g3z hl TRO1,02 03002200.1 25A562 O.¥
o ” RO2 © -3
© : i al . =7 S IC 601 03613400  MSAS06
o 0.0 . g <y E }
= ] 258833 40w iad S ex 3 .
1 sl S8 g s L2 LB b 3 ®Zener Diode
Se e &% : a0z Fil ceor i3 ZD601 03182800  RAD39EB
VYR - : 03194100  SELBS09, LED Indicator
REI6 . & % ; ] 7 ==
Sy = A s e VR60}
-M:"r— RB’Q', - —AMA—RB01
4 oL 2 : I _I . @—3+—ZDs0?
L y
— ®Abbreviations .
C.R. . ... .. Carbon Resistor E.L. ...... Low Leak Electrolytic Capacitor
1 . R Solid Resistor EB: & oas Bi-Polar Electrolytic Capacitor
CeR....... Cement Resistor E.BL. . Low Leak Bi-Polar Electrolytic
MR, e Metal Film Resistor Capacitor |
F.R. . Fusing Resistor Ta.C. . Tantalum Capacitor |
NJR. .. ... Non-Inflammable Resistor FCi ¢ v Film Capacitor
CE s any Ceramic Capacitor MR = yoess s Metalized Paper Capacitor
[ ok, Ceramic Capacitor, Temperature PEL.: m nos Polystyrene Capacitor
Compensation G.C . Gimmic Capacitor
EC. ...... Electrolytic Capacitor

4. 0THER PARTS

4-1. Front View

S srmeo
- casserve oeex |
sc-1300

FOMEE

o

Cmionen




4-2. Top View

Flexible Wire

Parts List <Top View>

Parts No. Stock No. Description
1 38004700 Power Cord
2 39106000 Strain Relief
3 40032600 Power Transformer
4 22005800 4P Line In/Qut Terminal
5 04322100 Power Fuse 0.5A 250V
6 11312300 Power Switch

Parts List {Front View?>

Parts No. Stock No. Description

] {70003830 Front Panel Ass'y <SC-1300>
70003620 Front Panel Ass'y <SC-1330>

1-1 54400900 Counter Lens

1-2 {52605400 Front Meter Glass

1-3 52813900 Knob Guide

2 {57402710 Wood Bonnet <SC-1300>
50000910 Bonnet <SC-1330>

3 54301500 Tape Counter Ass'y

4 54505510 Peak Meter Window Ass'y

4-1 535056700  Scale Glass

5 54401310 Smoked Plate

6 {55102320 Masking Sheet <SC-1300>
55102220 Masking Sheet <SC-1330>

7 {53206210 Knob <SC-1300>
53206110 Knob <SC-1330>

8 {7100091 0 Power Switch Knob <SC-1300>
71000800 Power Switch Knob <SC-1330>

9 11312300 Power Switch

10 24305400 Head Phone Jack

Parts No. Stock No. Description
7 11104000 Rec/Play Switch
8 04007400 Peak Level Lamp
9 04008200 Lamp, cassette half
10 03193200 LED (Red), rec
60560400 Flexible Wire
Parts No. Stock No. Description
11 {700041 10 Mechanism Cover Ass'y <SC-1300>
70004210 Mechanism Cover Ass’y <SC-1330>
12 50502700 Head Cover
13 11720900 Rec Mute Switch
14 11721200 Tape Selector Bias Switch
15 11721000 Tape Selector Equalizer Switch
16 11721100 Dolby NR Switch
17 {53106410 Output Volume Knob <SC-1300>
53105200 Output Volume Knob <SC-1330>
18 10156400 10kQ (B) x 2 Output Volume
19 {55102700 Masking Sheet <SC-1300>
55102800 Masking Sheet <SC-1330>
20 {53106220 Left Rec Volume Knob <SC-1300>
53105300 Left Rec Volume Knob <SC-1330>
2 {53106310 Right Rec Volume Knob <SC-1300>
53105400 Right Rec Volume Knob <SC-1330>
22 10250400 50k (A) x 2 Rec Volume
23 24305300 Mic Jack
24 55073500 Leg




5. EXPLODED VIEW AND PARTS LIST

Parts List <Exploded View>
Parts No. Stock No. Description

103 70603400 Pinch Roller Arm Ass'y

104 71501400 Reel Hub (A) Ass'y

105 71501500 Reel Hub (B) Ass'y

106 70402300 Flywheel Ass'y

107 70603500 TU Idler Ass'y

109 70603600 FR Lever Ass'y

1M1 70603700 Idler (A) Ass'y

113 70603800 Idler (B) Ass'y

118 65010900 Upper Nail, cassette holder

119 65011000 Rec Prevention Nail

121 70603300 Counter Idler Ass'y

122 70501700 Play Button

123 70501600 REW Button

124 70501800 REC Button

125 70501900 Stop Button

126 70502000 FF Button

127 70502200 Pause Button

128 70502100 TL Button

135 71602500 BT Idler Lever Ass'y

142 61401700 BT Idler

162 61402000 Motor Pulley

153 60302500 Capstan Belt

154 60302600 Counter Belt (A)

155 60302400 Counter Belt (B)

159 56000200 Lamp Holder

160 51604000 Flywheel Thrust Screw

161 53700900 Cap

169 65011400 Right Nail

170 65011500 Left Nail

178 54301500 Counter

eWashers, Nuts, Screws

201 51102210 Hexagon Nuts, M2.6

202 08322300 Slot Type Set Screw, M2 x 3

203 08321100 Pan Head Tapping Screw, M2.6 x 8

204 51035020 Pan Head Tapping Screw, M2 x 6

205 51099110 Binding Head Taptite Screw, M3 x 6

206 08321300 Pan Head SEMS (A type) Screw,
M2.6 x 4

207 08321400 Pan Head SEMS (A type) Screw,
M2.6 x 6

208 08322100 Pan Head SEMS (A type) Screw,
M3 x 6

209 08322800 Pan Head SEMS (A type) Screw,
M26x7

210 51030420 Pan Head Screw, M3 x 5

211 08322200 Pan Head Screw, M2.6 x 10

212 08321600 Pan Head SEMS (A type), M2 x 6

213 08321800 Pan Head SEMS (A type), M2 x 5

214 08321500 Pan Head SEMS (A type), M2 x §

215 08321900 Pan Head Screw, M2 x 8

216 08321700 Pan Head SEMS (A type), M3 x 10

Abbreviations

1. Pan Head Tapping
Screw PT Type

@ (waw

2. Washer Head
Tapping Scraw
WT Type

®

Parts No. Stock No. Description
217 51213200 Spring Washer, M2.6
218 08322500 E Ring. M1.5x 0.4
219 51510040 E Ring, M3 x 0.6
220 51510050 E Ring, M4 x 0.6
221 51510020 E Ring, M2 x 0.4
222 08322600 E Ring, M2.5 x 0.4
223 51201410 Plain Washer, M3.3 x 0.25
224 08323300 Plain Washer, M5.1 x 0.2
225 08322400 Plain Washer, M2.6 x 0.5
226 08323200 Plain Washer, M2.7 x 0.5
227 08322400 Plain Washer, M2.6 x 0.5
228 51804400 Thrust Washer, M2.6 x 0.25
229 51804200 Thrust Washer, M1.6 x 0.25
230 51804300 Thrust Washer, M2.1 x 0.25
231 08323100 Plain Washer, M4.1 x 0.5
232 08323500 Nylon Washer, M2.4 x 0.5
eSpring
301 69011000 Head Adjust
302 69018600 Pinch Roller
303 69018700 TU Lever Ass'y
304 69018800 FR Lever Ass'y
305 69018900 Idler Lever
306 69019000 Idler (B) Lever
307 69019100 Play Plunger Rest
308 69019300 Head Base
309 69019400 Cassette Holder
310 69019500 Rec Prevention Nail
31 69019600 Brake Lever
312 69019700 Brake Lever Plate
313 69019800 Pause Lock Plate
314 69019900 Push Button Lock Plate
3156 69020000 Rec Stopper Lever
316 69018300 TL Button Lever
317 69018400 Pause Button Lever
318 69018500 FF Button Lever
319 69020100 Nail
320 69020200 Connecting Lever
321 69020300 Over Stroke
322 69020400 Over Stroke Lever
323 07527200 Rec Lever
401 04008200 Lamp
402 43402900 Solenoid
403 11908000 Leaf Switch
404 11908100 Leaf Switch
405 11908200 Leaf Switch
406 11908300 Leaf Switch
408 43207500 Capstan Motor
409 45360600 REC/P.B Head
410 45260400 Erase Head
412 03614000 Holl IC DN6838 (Reed Switch)

*Though every part included in mechanism ass’y is numbered in
exploded view, parts unlisted in the parts list are not supplied.

3, Pan Head Screw
4. Pan Head SEMS A
Screw PSA Type

@ =

5 Pan Head SEMS B
Screw .PSB Type

@ =

6. Binding Head
SEMS F Screw
. BSF Type

® 0=

7. Binding Head

.. PType Screw

Head Screw

B Type
8. Fiat Countersunk

FType

@D——_l

9. Flat Countersunk
Wood Screw
FC Type

@  [rre

10. Round Head
Wood Screw
RH Type

@ (e

11. Hex. Socket
Setscrew
SC Type
e >
12. Slot Type
Setscrew
5SS Type

e O

15. Retaining Ring
(E Washer)
: .... E Typs

13. Spring Washer
< - 5Type

e 1 e |
14, Plain Washer
. P Type
@ |




<Exploded View>




6. OPERATION OF MECHANISM

Fig. 6-1 Mechanism Front View

Rec Prevention Nail

Mﬂckv?emrri%

Roller

(FORWARD OPERATION: (D~ @
Brake Lever (PAUSE OPERATION : @—®

Idler(B) (REWIND Idleg

il

se Lock

Idler

e
Capstan :
(Gapstan Flyw

Pinch Rollei

(FF OPERATION :D-0—-@)
(REWIND OPERATION: ® — . ©-0)




Fig. 6-3 Mechanism Rear View

Cc

Pause Switch

Start Switch
(s-701)

Capstan Belt

Capstan Motor

1—

Rec Switch
(5-703)

=R=E=E=1=0=0=1=-0=

588]|. & ;

-

Flexible Wire

Flywheel ‘@
Play Switch
(s-704) T I

@>o

<Operation>

6-1. Driving Mechanism

Motor begins to rotate by pushing the REWIND, PLAY and FF
button. The Driving Motor is an electronically controlled DC Motor
and driving torque is transmitted to Flywheel by Motor Pulley and
Capstan Belt.

6-2. Play Mode (See Fig. 6-1)

When the PLAY Button is pushed, the head base moves toward the
Reel Hub, which makes the Take-up Pulley Shaft bear against the
Reel Hub. At the same time, the Brake is released by Brake Lever
and Pinch Roller bears against the Capstan Pulley through tape. In
accordance with the above, cassette tape gets constant speed run-
ning. During Play Mode operation, the Record Button can not be
pushed because Rec Stopper Lever is borne to mechanism chassis.

6-3. Fast Forward & Rewind Operation (See Fig. 6-2)

When the FF Button is pushed, the FR Idler bears against the Fly-
wheel and Reel hub (A). When the REWIND button is pushed, the
above Mechanism is operated through REWIND Idler between FR
Idler and Reel hub (B). The take-up torque in FF MODE is trans-
mitted from Flywheel next FR Idler to Reel hub (A) and REWIND
torque is transmitted from Flywheel next FR ldler and REWIND
Idler to Reel hub (B). Abnormal torque occurred by tape starting,
tape stopping or other causes is absorbed by slipping of felt around
FR Idler.

@

6-4. Pause Mode (See Fig. 6-1, 6-3)

PAUSE operation is only performed in PLAY or REC MODE. When
the PAUSE Button is pushed, the Pinch Roller is disengaged from
Capstan shaft and Take-up Pulley shaft is disengaged from the Reel
hub (A), that tape travel is stopped.

At the same time, Pause switch (S-702) behind mechanism turns on
that a voltage is applied to base of TR606 on Automatic Shut off
circuit.

As a result, plunger solenoid does not turn on and pause operation is
kept on even if voltage from lead switch is not output to stop the
rotation of reel hub (A).

6-5. REC Mode (See Fig. 6-1)

The function of tape transport mechanism is the same as that of
PLAY MODE operation. A cassette has “tabs” on the side opposite
to that exposing the bare tape. If they are broken off, the cassette
will prevent the depression of RECORD Button. When the Record
Button and the PLAY Button are pushed, the slide switch on G-
1266 main circuit board is changed from PLAY MODE to REC
MODE.



* Dw 4 sbject natice for
. <ilides [~ e
.r&uia!nr!s?i.wllziiiwsit....!

_ A _ B c _ D _ E _ F 1 G H

7. SCHEMATIC DIAGRAM

[50LBY B-Tvee PRocEssoR) (Rec s awe) )
G-i242] Tour.5g 25CI313(GH) Tt 38“85 ] Thew 2SA9DE,F)

M - -
St v [6-1244] . ._
Cm N N
g e W |
o~
45t § i* Jror LAHONES)
_ %
» 0 _N#U_

p_iu L]

5 o E N
foasx 0 e Tz 25C2320(E,F) 3 f S
e o 35 On.0 1524730 m | _.I weor

\ j,“@ ,,,_,,W

A 330

Ty

Car
-y

1

rlu s e Js B
i“ﬂ
[

[6-126 5T (eaxviven onir)
| SELBBO9
0k 7 [ |

T
]
4

il
L4

ki

=i

i 254999 (E,F)
fiiuTivg]
Ruon 220
EY)
BIAS 05C C~
METAL B n = H
Vhos 100K Csocie ..ﬂbw S.P.-_—:.”..mﬁ«m m .m M
N Koo 80-1 A s 3] thios TR
Wiy Cm [ N Al W
] 8145 ADJ. B g A\- Vi
. ﬁu m 3l _ mwtt__ m x - 1
o &% &x Feoso0 #1003 5 3 ..e_
' Lt Py
12V XOmd
. ) 1r . 72 ) s am.nﬂ SUPPLY ||_
svmBo G-1242 Saraey RECORD-PLAY SW 1. ALAY Sur MEC SW. Fach BC Vltage mesared p————y
= el L == R S
Somes e, W ] - y ! M_ " )
U.Nﬁ“..a?- TAPE SELECTOR £Q. 1. METAL Swy PAUSE SW. ._nil..m-...hr.xi ot o L1 = § In. u ..“._L!. a2
O e eiptia B "L High tcroy) ) Meter D.C. 20K2/V s Plu (Counter)
AESISTORS & MRMAL [ L) Sygs FoFSW. S .
rw in ks, % Hafts 2 5% Sees  TAPE SELECTOR BUS. I, METAL g
Woted KRG, M1 okl
— {1}
Eia 5A508 1524730
ToRs ) Sws REC, MUTE 5w, ascam0  2sC131a ﬁ»«o» »moua»_. NEG4ER 1001 ADIGEE MVIZ NGO AB152
Are in uF, Unless Otharwise Weted P9E o e ryEL A,

e | 17 ﬂ@a O




8. REPLACEMENT OF MAIN PARTS(See exploded view on page 8)

8-1. Mechanism Ass’y

1) Remove bonnet, front panel, and mechanism cover.
2) Loosen 5 screws (M). (See Fig. 6-2 on page 9)

8-2. Mechanism Cover

1) Remove bonnet and front panel.
2) Loosen 3 screws (K). (See Fig. 6-2 on page 9)

8-3. Motor

1) Remove bonnet.

2) Loosen 3 screws at motor mounting plate. (See Fig. 6-3 on
page 9)

3) Pull out motor mounting plate @ then loosen 3 screws @

8-4. Capstan Belt (5

1) Remove bonnet.

2) Loosen 3 screws at motor mounting plate (See Fig. 6-3 on
page 9)

3) Pull out motor mounting plate @.

4) Loosen 3 screws (P fixing flywheel bearing plate.

5) Remove flywheel bearing plate.

6) Replace capstan belt.

8-5. Reel Hub Ass’y ,

1) Remove bonnet, front panel, and mechanism cover.
2) Take off the cap (8.
3) Pull off reel hub (A) @ & reel hub (B) @®.

8-6. Cassette Holder Right Nail @ & Left Nail (70

1) Remove bonnet, front panel, and mechanism.
2) Take off the end of spring @ .

3) Remove E ring @) . -

4) Loosen Nut at the shaft (8 of cassette holder.

9. PACKING LIST

Parts No. Stock No. Description
1 {91 166910 Vinyl Cover
91200500 Polyethylene Sheet <SC-1300>
2 {;90301 700 Styrofoam Packing <SC-1300>
90301600 Styrofoam Packing <SC-1330>
3 {905001 00 Carton Case <SC-1300>
90500200 Carton Case <SC-1330>

11

8-7. Rec Prevention Nail

1) Remove bonnet, front panel, and mechanism cover.

2) Loosen 3 screws at motor mounting plate. (See Fig. 6-3 on
page 9)

3) Pull out motor mounting plate @

4) Loosen 3 screws @ at Rec Prevention Nail mounting plate (i

5) Take out Rec Prevention Nail mounting plate 8.

6) Remove E ring @&).

8-8. Head Cover

Perform this procedure when making azimuth adjustment or re-
placing head cover. Since props of head cover are fragile, please pay
attention.
1) Open head cover about 1cm (1/3 inch) and this anguration is
“important to remove it.
2) Lift the head cover keeping the angulation above.
Putting forefinger in the 1 cm space (between head cover and
mechanism cover) and lifting head cover to hold it by thumb and
forefinger make easier to take off the first hooking (See Fig. 8-1)
3) Hold head cover close to mechanism cover, then lift it keeping
this state till the possible point the head cover is lifted up.
4) While pressing both sides of head cover inward, remove head
cover carefully. (See Fig. 8-2)
5) To attach head cover, perform step 3) inversely at first, then
depress down after inserting to supporting groove.

10. ACCESSORY PARTS LIST

Stock No. Description

92053400 Operating Instructions <SC-1300>
92053700 Operating Instructions <SC-1330>
92303000 Schematic Diagram

94300300 Head Cleaning Pen x 1

38103300 Input-Output Cord x 2

72963600 Rack Mounting Adaptor x 2

<SC-1330>




